United States National Traning EPA-430.1-80-008

Enveonmental Protection and Operational September 1980
e Cnemnan'on 45768
Water

<EPA Instructional Resources

Monograph Series:

Activated Sludge




July, 1980

Monograph Series:
ACTIVATED SLUDGE

Selected Instructional Activities
and References

Clinton L. Shepard and James B. Walasek

Compiled by the staff of the
EPA Information Dissemination Project
SMEAC Information Reference Center
1200 Chambers Rd., 3rd Floor
Columbus, Ohio 43212

U.S. ENVIRONMENTAL PROTECTION AGENCY
Office of Water Program Operation
National Training and Operational Technology Center
Cincinnati, Ohio 45268



FOREWORD

The National Training & Operational Technology Center in cooperation with
[...]
in Ontario. It is the method discussed in this topic.

Source of Phosphorus

Phosphorus in the plant influent comes in many forms. It
consists of organic phosphorus from food and wastes,
polyphosphates from detergents, and precipitated
orthophosphate from chemical reactions between metal ions in
the wastewater and dissolved orthophosphates.

The concentration of the phosphorus in the wastewater is
measured as:

1. Total phosphorus which includes all forms of
phosphorus as mg/l P.

2. Soluble, reactive phosphates as mg/l P.

Because of the complexity of the test required to
determine phosphorus in the influent or effluent, the tests
are normally done by the Ministry Laboratories. The procedure

is outlined in Topic 15 of this manual.

Mechanism of Removal

The mechanism of phosphorus removal is a combination of
chemical and physical reactions which include the chemical
precipitation of the soluble, reactive phosphates by the metal
ions (Ca+2, Fe+3, Al+3) introduced. Other important reactions
are the formation of metal hydroxides which adsorb
non-reactive phosphates and trap finely suspended material
containing phosphates bound to organic matter. Sufficient time
for flocculation and sedimentation of this combined floc is
needed to produce an effluent with the desired low phosphorus
concentration (1.0 mg/l P). Good mixing at the point of
chemical addition is also important. Rapid mixing followed by
slow, gentle mixing before sedimentation will produce the best
results. Sufficient clarifier (primary or secondary) deteption
time (over 2 hours) and low upflow rates (<800 gal/day/ft“) at
peak flows are also needed to achieve good clarification if
chemicals are added for phosphorus removal.

Chemicals Used

Jar tests and possibly full scale pilot studies should be
conducted before the best suitable chemical is selected. The
following commercially available chemicals are normally used
for phosphorus removal.

43



1. Ferric Chloride FeCl3

2. Ferrous Chloride FeCl2 (waste pickle liquor)
3. Ferrous Sulphate FeS0, (waste pickle liquor)
4, Alum A12(So4)3.l4 H20

5. Hydrated Lime Ca(OH)2

Of the chemicals listed above, alum, ferric chloride, and
hydrated lime are most widely used although waste pickle
liquor is gaining in popularity since a substantial cost
saving can be realized. Waste pickle liquor should only be
usedin secondary treatment plants, because the 2=valent
(ferrous) iron has to be oxidized to the 3-valent (ferric)
iron in order to precipitate phosphates. To provide sufficient
time and oxygen for oxidation, the point of addition of waste
pickle liquor should be the influent end of the aeration tank.
Handling, storage, bulk delivery, etc., are similar to ferric
chloride.

Ferric Chloride

Ferric chloride is normally used in the liquid form
although it 1is available in the dry form in drums. The
reddish-brown liquid is corrosive and stains concrete. With
proper dilution, fairly low temperatures can be tolerated. For
outside storage in Ontario, heated, fibre-glass reinforced
plastic storage tanks should be used. All other equipment used
(pumps, feed lines,etc.) should be heat treated and able to
handle corrosive 1liquids since commercial ferric chloride
solution (and pickle liquor) contains strong acid. The acid in
solution and the acid produced when ferric chloride is added
is normally neutralized by npatural alkalinity in the
wastewater. Additional alkalinity (lime, caustic soda) may
have to be added to wastewaters with low alkalinity. The
ferric chloride can be added to either raw sewage or in the
secondary section. Experience indicates that the latter point
of addition yields better results at lower costs. The ferric
ions (Fet+3) combine with the orthophosphate to produce a
precipitate (iron phosphate) and with the hydroxyl ion to
produce a floc (ferric hydroxide).

Alum

Alum is easier to handle than lime and is somewhat less
corrosive than ferric chloride. It is usually purchased in
liquid form, although it can be procured in 100 1b bags in dry
form. The aluminum ions (Al+3) combine with the orthophosphate
to form a precipitate (aluminum phosphate) and with the
hydroxyl ions in the water to form a floc (aluminum
hydroxide)., It also produces an acid (sulphuric acid) which
may be neutralized by the alkalinity available in the sewage
or by added alkalinity.

44



Alum is delivered and stored in liquid form and as for
ferric chloride, involves a large capital outlay for storage
tanks and ancillary equipment. As alum crystallizes at fairly
high temperatures, heating of tanks and feed lines is also
necessary.

Alum can be added to either the raw sewage for phosphorus
removal in the primary clarifiers, or in the aeration tank
effluent. At most Ministry of the Environment secondary
treatment plants, addition is made to the secondary section of
the plant in the aeration effluent.

Hydrated Lime

Lime is employed because it is comparatively inexpensive.
A portion of lime reacts with the orthophosphate to form an
insoluble compound. The remaining lime and the magnesium
elther in the sewage or introduced in the lime form a floc
causing the precipitated phosphates and other suspended solids
to settle quickly. Lime also reacts with the Co, in the
wastewater to form calcium carbonate.

Bulk lime is delivered in 10 or 20 ton loads and blown
into a storage hopper or slurry make-up tank. The quantity
normally required makes the wuse of fifty pound bags
impractical. Dry storage works well, although problems can
result unless the lime remains dry, there are no uncalcined
pebbles, and if there 1is sufficient and constant water
pressure for slurry make—up. Slurry storage involves a large
capital outlay, unloading of the bulk lime is less than clean
and if the slurry is not used quickly it will lose some of its
effectiveness.

Lime should normally be added to the raw sewage ahead of
the primary clarifier. Dosage can be most effectively
controlled by maintaining the pH of the primary effluent at
about 9.5. A lower pH will probably not produce the right
conditions for the reactions to proceed quickly and
effectively, the phosphorus being carried over with the solids
in the effluent. A high pH (>8.4) could inhibit biological
growth in the mixed liquor. The primary effluent can be low in
BOD because of the additional removal of organic materials by
the lime.

Lime 1is particularly suitable from an economic point of
view in waters of low alkalinity. Despite handling
difficulties, lime will produce an effluent from which most of
the heavy metals have been removed by precipitation as
hydroxides and which has been softened to some extent. In some
areas, because of a combination of factors, lime is the only
viable choice. Digestion of lime sludge appears not to be a
problem.

45



PROCESS CONTROL PROBLEMS

Those likely to be encountered with ferric chloride,
pickle liquor and alum include:

1.

2.

3.

If added to the raw sewage:

a. increased raw sludge removal is required because
of increased sludge volumes and lower sludge
solids concentration. Increased raw sludge volumes
could cause digester problems due to hydraulic
overload.

b. The raw sludge may be acidic (pH < 7.0) and could
cause  problems with  anaerobic  digestion.
Alkalinity (lime) may have to be added to the
digester.

If added to the aeration tank:

a. sludge return and sludge wasting have to be
increased to prevent excessive sludge
accumulations in the clarifier and to prevent the
formation of a non-volatile, inert mixed liquor.

b. High dosages to the aeration tank could result in
a mixed 1liquor with a low pH at which the
precipitated phosphates  may redissolve and
biological growth may be retarded. Addition of
alkalinity (lime, caustic soda) to the aeration
tank will be necessary to counter this problem.

Feeding the chemicals at a constant rate (X ml/min)
could lead to one or more of the aforementioned
problems if extreme variations in daily flows are
encountered at the plant. Pacing chemical addition
according to incoming flows is therefore recommended.

Chemical addition for phosphorus removal usually
results in increased removals of toxic heavy metals
from the wastewater and this could result in high
levels of heavy metals in the digested sludge and
could make this sludge unsuitable for disposal on farm
land.

Process control problems likely to be encounterd with lime

include:

1.

The sludge produced, if high magnesium lime is used,
tends to be fluffy and may float above the scraper
mechanism of the clarifiers if it is allowed to build
up. Normally, "High Calcium” lime does not give this
problem.

46



The deposition of precipitate at points of turbulence
and on all surfaces generally. Clarifier weirs and
channels must be cleaned often and pipes flushed to
prevent clogging. Recirculation of primary sludge will
reduce this problem substantially.

pH below 8.4 to prevent

3. Because the amount of sludge produced is greater,
sludge must be removed from the primary clarifier more
of ten.

4, pH control in the aeration tank. A close check must be
maintained to keep the
destruction of biological sludge.

5. Overdosing with lime may cause digester upsets.

SUMMARY

Table 6-1 summarizes the use of 1lime,

chloride in phosphorus removal.

SUMMARY

alum and ferric

Table 6-~1 summarizes the use of lime, alum and ferric

chloride in phosphorus removal.

Table 6-1 CHEMICAL ADDITION FOR PHOSPHORUS REMOVAL

POINT OF
CHEMICAL ADDITION COMMENT
Lime Raw Sewage Increased raw sludge concen-
trations and volumes, higher
raw sludge pH.
Primary effluent will have
lower BOD, higher pH values.
Maintain close check on
aeration tank - pH should
not go over 8.4.
Lime Final Additional clarifier needed.
Effluent Problems with chemical
(Tertiary sludge volumes.
System)

Ferric Chloride
Pickle Liquor
Alum

Raw Sewage

Aeration
Tank

Ferric Chloride
Pickle Liquor
Alum

Slight decrease in raw
sludge concentrations pos-
sible, increased sludge
volumes.

Primary effluent BOD values
lower.

Decrease in aeration tank
volatile solids, increased
activated sludge return and
wasting regquired, resulting
in changes in raw sludge
concentration. Pickle
liquor added to aeration
influent.

47



DOSAGE
Control

Influent conditions cannot be used as a basis for
determining the dosage required to produce the required
effluent (1.0 mg/l) or 80% removal because:

1. Sewage is complex and variable mixture of organic and
inorganic compounds.

2. Removal is not only a function of the completeness of
chemical reactions but also of the degree of
flocculation adsorption and sedimentation.

Dosage must be determined for each plant on the basis of
experience gained from jar testing, full scale testing and
recent operations. The procedure for phosphorus determination
is described in Topic 15.

If the plant is not producing an effluent which meets the
standard, the operator can control the process of phosphorus
removal by employing one or more of the following:

l. Changes in dosage.

2. Sludge wasting.

3. Changes in pH by addition of lime or soda ash.

4. Investigate use of other chemicals.

5. Change point of chemical addition.

Calculations

In calculating chemical dosage, the operator must bear in
mind that the active ingredient of the chemical added is only
the metal ion; e.g. calcium (Ca+2), aluminum (Al+3), ferric
(Fet3). One therefore calculates the amount of Fe+3 required
to reduce the phosphorus and must then determine the amount of

ferric chloride solution required which contains Fe+3, acid
and water. See Mathematics for Operators page 50.

Chemical Dosage Calculation for Phosphorus Removal

Examples:

In a plant with an average flow of 4.0 MGD ferric chloride
is used at a dosage of 10 mg/l Fe+3 added after the aeration
tanks. What ferric chloride flow rate measured in ml/min is
needed?

48



Data: weight of ferric chloride is 14.1 1b/gallon
Ferric chloride contains 14.07% wt/wt Fe+3
Ferric chloride contains 41.0% wt/wt FeCl3
1. Step by Step Calculations

+3 _ 10 1b Fe'>
100,000 G

3

10/mg/1 Fe x 4,000,000 G/D = 400 1b/D of Fe'

therefore liquid ferric chloride (FeCl3) needed =
+3
400 1b/D Fe _
014 = 2857 1b/D

hence volume of liquid FeCl, needed =

3
16

2857 1b/D x m = 202.6 G/D

hence ml/min of liquid FeCl3 =

1 day 1 hr 4546 ml

202.6 6/D X 75 X ¢ min X G

= 639.7 ml/min

2. Calculation by Formula:

(dosage mg/l) (plant flow MGD)

ml/min = (% active chemical (weight of chemical x (31.57) =
as fraction) 1b/gal)
ml/min = (10 mg/1)(4.MGD) (31.57) _ 639.7 ml/min

(0.14) 14.1)

49



Training Sample 5

"Conventional Activated Sludge = Design and Operation
Parameters”

BASIC ACTIVATED SLUDGE

Kirkwood Community College

Cedar Rapids, Iowa

1977

OBJECTIVES

1. Using the ™typical conventional activated sludge
flow schematic,” show the typical design values for:

a. Aeration tank detention time.
b. Final settling tank surface overflow rate
¢c. Return sludge flow pump capacity

2. Given aeration tank dimensions, clarifier dimensions,
flows, and appropriate plant data, calculate:

a. Aeration tank detention time
b. Clarifier surface settling rate
¢c. Lbs. of BOD to aeration
d. Lbs. of solids under aeration
e. F/M

INSTRUCTIONAL AIDS

1. Transparencies
2. Handout
3. Calculator

INSTRUCTIONAL APPROACH
l. Lecture
2. Discussion

3. In class problem solution

REFERENCES

l. WPCF MOP 11
2. N.Y. Manual

TOPIC

Design and Operation Parameters

50



INSTRUCTOR OUTLINE

An operator should know what the generally "accepted”
design parameters are for the conventional activated sludge
process units. The "Recommended Standards for Sewage Works”
and the "New York Manual"” values are shown on Student Handout
II. The operator must realize that these are the design
numbers. The operator must deal with that which exists, i.e.
the daily flow variation, the daily load wvariation, the
weekend changes, the seasonal changes, the new industry, the
industry that shut down and on and on.

The point is that design is probably past history to the
operator. The operator faces operation or operational
parameters. It then behooves the operator to routinely
calculate operational parameters i.e. to document flows,
loading, detention times, process performance, etc.

1. Aeration Tank Detention Time

First notice that the design value is based on the
design flow alone. This detention time will be called
aeration tank detention time at flow. Understand,
however, that the true hydraulic detention time must
include the return sludge flow into the aeration tank.
This detention time will be called aeration tank
detention time at total flow.

Figure 4 is an example problem. If time permits and a
student has "real” plant dimensions and flow data,
solve the problem with the real data.

2, Clarifier Surface Overflow Rate

Notice the three flow values in this problem;
clarifier influent, clarifier effluent, and clarifier
sludge flow. The correct flow (clarifier effluent)
must be used for this calculation.

See Figure 5 - Overflow Rate Calculation Example

3. Clarifier Detention Time
The critical value again is flow. The detention time
is calculated from the clarifier influent. Use a mean
clarifier depth of 10 feet and a clarifier influent
flow of 2.8 MGD to complete the calculation.
Figure 5 - encourage use of "real” data for additonal

calculation practice. The operators should be able to
furnish at least approximate dimensions and flow data.

51



CONVENTIONAL ACTIVATED SLUDGE DESIGN PARAMETERS

New York Recommended Standards
Manual For Sewage Works
Aeration Tank
Detention Time *(Hrs.) 6 - 8 ** 6-17.5
Oxygen (cu. ft. air/1b. BOD) 1,500 1,500
Organic Load (i.e. BOD/1000
cu. ft. 30 - 40
Secondary Clarifier
Surface Overflow (Gal. sq. ft./
day) 800 600 - 800
Detention Time (Hrs.) 2 -3
Clarifier Sludge Flow (%) 20 - 30 15 - 75

*Based on design flow

**Diffused air, for mechanical aerators 9 - 12

52



€s

RETURN SLUDGE

FLOW = 0.1 80"
/
20 /| >
AERATION TANK _ /// AERATION TANK
INFLUENT = 0.3 t EFFLUENT

AERATION TANK

VOLUME = LENGTH X WIDTH X DEPTH = 20 X 80 X 12
[...]
low, you could increase the amount of air going into the
aeration tank, use extra aeration tanks, or try operating at a
lower MLSS level.

Even with a good D.0. in the aeration tank, you will still
need aeration so that the contents of the tank are well mixed.
Poor mixing will mean low D.0. and maybe even anaerobic
conditions in some part of the aeration tank. Also, there
might be sludge settling out in these areas.

When you look at the tank, there should not be any "dead"
areas, or areas where there is no mixing.

83



Training Sample 10

"A Prototype for Development of Routine Operational Procedures
for the pH Determination of Wastewater and Wastewater
Treatment Plant Effluents”

INSTRUCTIONAL PACKAGE WORKSHEET

National Training Center

Municipal Permits and Operations Division

Office of Water Program Operations

U.S. Environmental Protection Agency

GUIDELINES FOR INSTRUCTIONAL PACKAGE WORKSHEET
SUBJECT MATTER: pH Determination

UNIT OF INSTRUCTION: pH Determination of Wastewater and
Wastewater Treatment Plant Effluents

LESSON NUMBER: 1 of 1
ESTIMATED TIME: 2 hours
JUSTIFICATION FOR THIS OBJECTIVE: The learner should know how
to set wup, calibrate, and wuse a pH meter for the pH
determination of wastewater and wastewater treatemnt plant
effluents.
ENTRY LEVEL BEHAVIOR:
A. Instructional Objective

l. Terminal Behavior = The learner will determine the pH

of several standard solutions and typical samples of
treatment plant effluents.

2. Conditions = The learner will have the use of the
attached CH.pH. EMP.1.9.73 and all chemicals and
equipment listed in it.

3. Accepted performance =~ Acceptable technique in
performing the test will be determined by the
instructor.

B, Instructional Resources

1. Available Media = XT-69, Slide/Tape Unit “ph Meter -
Lab Operation.” 0T-11l, Overhead Transparencies = 7.

2. Suggested Media -

C. 1Instructional Approach (Sequencing)

I.  Discussion of the various types of available pH meters
by the instructor.

84



5.

6.

7.

Distribution of pre-instructional quiz to all
participants.

Discussion of the operation of a pH meter by the
instructor.

Showing of A/V unit XT-69 pH Determination of
Wastewater and Wastewater Treatment Plant Effluents.

Laboratory exercise involving set up, calibration, and
use of pH meter. Learner will use two prepared buffer
solutions for calibration and will determine the pH of
two prepared buffer solutions and three typical
samples of treatment plant effluents.

Critique of the laboratory exercise by the instructor.

Distribution of post instructional quiz to all
participants.

Review and grading of pre and post quizzes.

85



Training Sample 11

"Unit 11: Activated Sludge, Instructor Notebook"
TROUBLESHOOTING O & M PROBLEMS IN WASTEWATER TREATMENT
FACILITIES

NTOTC

Cincinnati, Ohio 45268

December 1979

Lesson 3 of 14 lessons
Recommended Time: 25 minutes

Purpose: There are several variations of the activated
sludge process. The most frequently used process var iations
are conventional, contact stabilization, extended aeration and
step feed activated sludge. The troubleshooter may encounter
any of the variations during his/her technical assistance
efforts. Hence, the troubleshooter must be familiar with the
design and operating characteristics of each process
variation.

Trainee Entry Level Behavior: The trainee should have
achieved the learning objectives specified for Unit 11, Lesson
2, before beginning Unit 11, Lesson 3.

Trainee Learning Objectives: At the conclusion of this
lesson, the trainee will be able to:

1. Using references in the Trainee Notebook, describe
and compare the design and operational
characteristics of the major variations of the
activated sludge process and explain how a change in
operating mode could be used to solve an activated
sludge process control problem.

2. Cite examples from  his/her experience which
illustrate how mode change has been used or could
have been used to solve an operational problem.

Instructional Approach: Illustrated lecture with trainee
discussion.

Lesson Schedule: The 25 minutes allocated to this Lesson
should be scheduled as follows:

TIME SUBJECT

0 - 2 minutes Introduce Lesson

2 = 20 minutes Activated Sludge Process Variations

20 = 25 minutes Examples of Mode Change In Process
Troubleshooting

86



Trainee Materials Used in Lesson:

1.

Trainee Notebook, page T11.3.1, "Activated Sludge
Process Variations, Design and Operating
Parameters.”

Field Manual for Performance Evaluation and
Troubleshooting at Municipal Wastewater Treatment
Facilities, page 56-=57.

Instructor Materials Used in Lesson:

l. Instructor Notebook, Unit 11, Lesson 3, pages ll.3.1-
11.3.9.

2. Slides 179.2/11.3.1 - 179.2/11.3.6.

Instructor Materials Recommended for Development: The

instructor should be prepared to cite one or two examples from
his/her experience to illustrate the use of activated sludge
mode variation as a troubleshooting or operational control

tool.

Additional Instructor References:

1.

Metcalf and Eddy, Inc., Wastewater Engineering
Treatment Disposal Reuse, Chapters 9 and 10,
McGraw-Hill Book Co., New York, NY (2nd edition,
1979).

Stewart, M.J., "Activated Sludge Process Variations.
The Complete Spectrum,” Article in 3 parts, Water and
Sewage Works, 111(RN), pp. R241-R262 (November 30,
1964).

Classroom Set-Up: As specified in Unit 11, Lesson 1, page

11.1.4.

87



Lesson Outline

I. Introduce Lesson (2 minutes)

A. Reason for Lesson

1.

2.

3.

Many variations to activated sludge process are
used

Troubleshooters may encounter any of the
variations

Troubleshooters must be familiar with design and
operation of all process variations

B. Lesson Objectives

1.

2.

3.

Review design and operational parameters for
activated sludge process variations

Discuss use of mode change as an operational
or troubleshooting tool

Cite examples showing use of mode change as a
problem solving tool

C. Refer class to

1.

2.

Trainee Notebook, page Tll.3.1 which lists
parameters for activated sludge process
variations

Field Manual for Performance Evaluation and
troubleshooting at Municipal Wastewater Treatment
Facilities, pages 56~57 which present schematic
diagrams of process variations

Key Points & Instructor Guide

Use Slide 179.2/11.3.1
Slide 179.2/11.3.1 is a blank

IT. Activated Sludge Process Variations (18 minutes)

A. Conventional Activated Sludge Process

1.

Hydraulic and sludge detention times are solely
dependent on influent flow rate and return sludge
flow rate. Solids can accumulate only in the
aeration basin or final clarifier. There is
limited sludge storage capability.

88



Hence, a conventional system operating near the
upper limits of the loading ranges may not be
able to absorb shock loads, organic or hydraulic

Similarly, a conventional system which is
under-loaded may produce over oxidized sludges
and nitrified effluents which cause clarification
problems.

Key Points & Instructor Guide

Use Slide 179.2/11.3.2

Slide 179.2/11.3.2 is a schematic flow
diagram of the conventional plug flow
activated sludge process

Note to Instructor: The flow schematic shows

the WAS flow returned to the primary

clarifier which is a common design for

conventional systems. Better design practice

is to avoid wasting to the primary clarifier

and waste directly to the solids handling and

disposal system because

1. Reduce load on primary clarifier and
aeration system

2. Anoxic conditions in primary clarifier
promote released of phosphorous which has
been accumulated by the activated sludge
and hence recycle of phosphorus through
the system.

Contact Stablization, Two-Stage Aeration or Sludge
Reaeration

1.

2.

Differentiate between contact stabilization (30
to 60 min. contact time), two-stage aeration (90
to 180 min. contact time) and conventional system
with sludge reaeration (4 to 8 hr. contact
time).

The reareation basin permits accumulation of
sludge under aeration. This permits some
flexibility in control of sludge aeration,
permits accumulation of sludge to increase’ sludge
inventory and reduce F/M, and provides a sludge
buffer to prevent total solids washout wunder
temporary severe hydraulic overload conditions
(storm water after a storm).

Contact time of sludge with wastewater may limit

BOD removal. System normally used where influent
BOD is colloidal in nature

89



Note that many processes designed as contact
stablilzation actually operate as two-stage
aeration plants or as conventional plants with
sludge reaeration because contact times exceed 60
minutes and stabilization times exceed eight
hours. This is caused by flow rates being much
less than design flow at newly constructed
plants. Such underloaded plants tend to have
very old, over-oxidized sludges which produce
turbid effluents. Problem solution at such
plants may be to convert operation to
conventional or extended aeration modes by
changing flow patterns.

Key Points & Imnstructor Guide

Use Slide 179.2/11.3.3
Slide 179.2/11.3.3 is a schematic flow
diagram of a contact stabilization process

Comment on problems caused by not having a
primary clarifier.

Extended Aeration

1.

2.

Characterized by low F/M and stable rapidly
settling sludge.

Clarifiers are usually designed for relatively
low surface loadings (200-400 gpd/ft2) resulting
in fairly good clarification. Return rates are
high (100% of influent flow).

Usually produce a fully nitrified or partially
nitrified effluent. High return rate prevents
denitrification in final clarifier.

Effluent is usually turbid because of ashing and
the poor clarification achieved by rapidly
settling sludges.

Very good BOD removals (95%+).

Resistant to shock loads because of large
aeration volume (18-24 hour detention time).

90



Key Points & Instructor Guide

Use Slide 179.2/11.3.4
Slide 179.2/11.3.4 is a schematic flow
diagram of an extended aeration facility

Comment on problems caused by not having a
primary clarifier

Step Feed

1. Use step feed diagram to 1illustrate how mode
change can be used in problem solving.

2. Step feed can be varied from conventional to
contact mode. Use slide to show how this change is
accomplished.

3. By increasing or decreasing the tank volume used
for sludge reaeration the sludge inventory and
sludge aeration time can be varied over wide
ranges.

4. Conditions which wight indicate mode change

(assume that system is being operated in
conventional mode before change is affected):

a. Sudden increase in hydraulic load (storm water
run—~off) - change to contact mode to protect
sludge inventory.

b. Sludge begins to settle slowly and RR begins
to increase - change to sludge reaeration mode
to increase sludge inventory and sludge
aeration time. Cause sludge to become more
stable, settle faster and lower RR.

c. Troubleshooter may see system as an extreme
problem -~ very slow settling sludge spilling
over weirs or severely over-oxidized sludge
which has deflocculated and losing excess
solids. Mode changes offer quick response to
correct these conditions.

Key Points & Instructor Guide

Use Slide 179.2/11.3.5
Slide 179.2/11.3.5 is a schematic flow diagram
of a step feed activated sludge plant

91



E.

Other Variations

1.

Complete Mixing

a. Complete mixing provides some protection
against "shock” or "slug" loads.

b. Operating parameters
1) F/M: 0.2-0.6 #BOD5/#MVLSS/day
2) Aerator Loading: 50-120 #BOD5/1000 ft3
3) MLSS: 3000-6000 mg/l
4) Detention Time: 3-5 hours
5) MCRT: 5-15 days

6) Return sludge flow rate: 25-100% of
influent

c. Higher 1loadings tend to produce a slower
settling sludge than conventional processes
but otherwise the operation is similar.

Oxidation Ditch—an extended aeration plant with an
"oval doughnut” aeration basin configuration.
Brush aerators are used to circulate mixed liquor
around the aeration basin. Sometimes called a
"Dutch Ditch" or "Race Track”.

Tapered aeration - a conventional plug flow plant
with the air application tapered from the head of
the plant (high oxygen demand zone and higher
aeration rate) to the effluent end of the tank
(low oxygen demand zone and lower aeration rate).

Key Points & Instructor Guide

Use Slide 179.2/11.4.5
Slide 179.2/11.4.5 is a schematic diagram of
the complete mixing activated sludge process

Use Slide 179.2/11.3.6
Slide 179.2/11.3.6 is a blank

Refer class to Field Manual for Performance
Evaluation and Troubleshooting at Municipal
Wastewater Treatment Facilities, page 57.

92



III.

Examples of Mode Change for Process Trouble shooting (5
minutes)

A.

Ask class to cite examples from their experience of

mode

changes used for process control or

troubleshooting.

Discuss class inputs

Instructor should be prepared to cite examples if
class does not offer examples.

Key Points & Instructor Guide

Example of Mode Change for Process Troubleshooting
and Operational Control. (Example is based on the
experiences of the Operational Technology Branch,
National Training and Operational Technology
Center, U.S. Environmental Protection Agency,
Cincinnati, Ohio).

1.

2.

Plant design is about 2 MGD

Plant has two aeration basins which can be
operated

a. In series, plug flow
b. In parallel
c. One tank on-line, one tank off=line

d. One tank as "Contact basin" and one tank

as "reaeration basin”

Large portion of raw waste comes from a large
bakery which discharges a high carbohydrate
waste with high grease and oil content.

Plant has constant slow settling (bulking)
sludge problems when aeration basins are
operated in series or in parallel. Solids
cannot be retained in the system.

By operating with one tank as a contact tank
and the other as a reaeration tank, the solids
could be retained and stabilized. However,
prolonged operation in this mode resulted in
over—-oxidation of the sludge producing a fast
settling sludge which left a turbid effluent
which exceeded TSS standards.

93



7.

Plant personnel were taught to monitor sludge
settling characteristics and to switch the
plant from the "reaeration operating mode” to
an operating mode with the aeration tanks in
parallel when sludge settling began to
increase. As settling rates became slower,
the plant was switched back to the
"reaeration” mode.

The plant operated for over a year using mode
change to control sludge quality and
consistently produced a high quality effluent
which exceeded NPDES permit requirements.

94



Training Sample 12

"Unit 11: Activated Sludge, Instructor Notebook"
TROUBLESHOOTING O & M PROBLEMS IN WASTEWATER TREATMENT
FACILITIES

NTOTC

Cincinnati, Ohlo 45268

December 1979

Lesson 7 of 14 lessons
Recommended Time: 90 minutes

Purpose: Four wmajor process control decision making
tools, F/M, MCRT, Sludge Settleability and RR, are used in
activated sludge process control, evaluation and

troubleshooting. Many operators and troubleshooters routinely
use only one or two of these tools and, therefore, attempt to
control the process based on limited or partial information.
The problem solving exercise in this lesson requires the
trainee to solve a generalized process control problem,
identify the possible causes of the problem, describe how the
actual problem cause would be determined and recommend
corrective actions for each possible cause identified. The
exerclise forces the trainee to look at the interrelationships
between the various process control decision making tools.

Trainee Entry Level Behavior: Trainees should have
achieved the learning objectives specified for Unit 11,
Lessons 1 = 6 before beginning this lesson.

Trainee Learning Objectives: At the conclusion of this
lesson, the trainee will be able to:

1. Given design information about a model activated
sludge treatment plant, information that a change has occurred
in one of the parameters F/M, MCRT, Sludge Settleability or RR
and using Trainee Notebook references and class notes, list
all possible causes of the observed change in the process
control parameter, describe the expected change in other
process countrol parameters which would confirm each possible
cause as the most 1likely cause and 1list the recommended